

SDS EAVES FIRE RATED

LOFT HATCH • COMBINED PRODUCT TEST CERTIFICATE

FIRE	ACOUSTIC	SMOKE	THERMAL	AIR
65 min	36 dB	—	0.35 W/m ² K	0.43 m ³ /hr/m ²



This certificate confirms the tested fire performance of the product below, commissioned by **Jupiter Blue Ltd.**

65 minutes

FIRE DURATION

PRODUCT DESCRIPTION

SDX - 900×600mm

METHODOLOGY

BS 476: Part 22: 1987

REPORT NUMBER

BTC 17231F

PANEL POSITION

Ceiling

DATE

25th February 2011

CERTIFIED BY

Jupiter Blue Ltd

Registered Office

Unit 86 Marston Moor Business Park,

Tockwith, YO26 7QF

E info@jupiterblue.co.uk

T 01423 874753

Mon–Thurs 8.30–5.00 • Fri 8.30–4.30

Registered in England & Wales • Company No 06411066

TEST LABORATORY

The Building Test Centre, British Gypsum, East Leake, Loughborough, Leics. LE12 6NP

This certificate confirms the tested acoustic performance of the product below, commissioned by **Jupiter Blue Ltd.**

36 dB

(f, Hz 100-3150)

ACOUSTIC REDUCTION

PRODUCT DESCRIPTION

SDS-BESPOKE-LOFTHATCH

METHODOLOGY

Laboratory Measurement to BS EN ISO 10140-2 : 2010

TEST CODE / REFERENCE

WYC389347/P001

REPORT NUMBER

PFFD-INS-AT 600

DATE

27th September 2017

CERTIFIED BY

Jupiter Blue Ltd

Registered Office

Unit 86 Marston Moor Business Park,

Tockwith, YO26 7QF

E info@jupiterblue.co.uk

T 01423 874753

Mon-Thurs 8.30-5.00 · Fri 8.30-4.30

Registered in England & Wales · Company No 06411066

TEST LABORATORY

Exova / BMTRADA, Chiltern House, Stocking Lane, Hughenden Valley, High Wycombe,
HP14 4ND

This certificate confirms the tested thermal performance of the product below, commissioned by **Jupiter Blue Ltd.**

0.35 W/m²K

U-VALUE

PRODUCT DESCRIPTION

SDS-EAVES

TEST CODE

SDS-E/C

METHODOLOGY

BS EN ISO 6946

DATE

12th May 2023

CERTIFIED BY

Jupiter Blue Ltd

Registered Office

Unit 86 Marston Moor Business Park,

Tockwith, YO26 7QF

E info@jupiterblue.co.uk

T 01423 874753

Mon-Thurs 8.30-5.00 · Fri 8.30-4.30

Registered in England & Wales · Company No 06411066

TEST LABORATORY

Calculated in-house to BS EN ISO 6946 by Jupiter Blue Ltd.

This certificate confirms the tested air performance of the product below, commissioned by [Jupiter Blue Ltd](#).

DIRECTION	PRESSURE DIFF. (PA)	MAX AIR PERMEABILITY (M ³ /HR/M ²)
Infiltration (positive)	50	0.27
Exfiltration (negative)	50	0.23

PRODUCT DESCRIPTION

SDS

METHODOLOGY

Bespoke air permeability testing: BS EN 1634-3: 2004

REPORT NUMBER

MW/R14221

DATE

15nd June 2015

CERTIFIED BY

Jupiter Blue Ltd

Registered Office

Unit 86 Marston Moor Business Park,

Tockwith, YO26 7QF

E info@jupiterblue.co.uk

T 01423 874753

Mon-Thurs 8.30-5.00 · Fri 8.30-4.30

Registered in England & Wales · Company No 06411066

TEST LABORATORY

Exova (UK) Ltd, Chiltern House, Stocking Lane, Hughenden Valley, High Wycombe, HP14 4ND